PADS50-3 Parts Diagram

‘ 23

10 11 12 13
Parts No. Description Qty per Vehicel
PADS50-3-A-1 WIRE HOSE CLAMP ©8 4
PAD50-3-A-1-2 |WIRE HOSE CLAMP ®9 3
PAD50-3-A-1-3 |WIRE HOSE CLAMP ®10 2
PADS0-3-A-2 OIL PIPE EPA/VK ©5*®9 65MM 1
PADS50-3-A-3 OIL PIPE EPA/VK ©5*®9 45MM 1
PADS50-3-A-4 OIL PIPE EPA/VK ©5*®9 140MM 1
PAD50-3-A-2-1 |OIL PIPE VK ®5*®9 65MM 1
PADS50-3-A-3-1 |OIL PIPE VK ®5*®9 45MM 1
PAD50-3-A-4-1 |OIL PIPE VK ®5*®9 140MM 1
PAD50-3-A-5 T-RING ©7*9*H3+D20*T2 1
PAD50-3-A-6 FLANGE BOLT M6*30 1
PAD50-3-A-7 KB60 OIL TANK ASSEMBLY 1
)

PADS0-3-A-7-1

KB60 OIL TANK ASSEMBLY




PAD50-3-A-8 G50 ENGINE ASSEMBLY 1
PAD50-3-A-8-1 G50 ENGINE ASSEMBLY 1
PAD50-3-A-9 ENGINE MOUNT 1
PAD50-3-A-10  |TANK SWITCH 1
PADS50-3-A-11 FLANGE BOLT M8*16 2
PAD50-3-A-12 LOCK WASHE 8*13*2 2
PAD50-3-A-13  |WASHER ®8*16*1.5 2
PAD50-3-A-14 FLANGE BOLT M8*20 6
PAD50-3-A-15  |FLANGE NUT M6 2
PAD50-3-A-16 FLANGE NUT M8 1
PAD50-3-A-17 Outer hexagon small head flange bolt M8*20 1
PAD50-3-A-18 Black tube and black silencer 1
PADS0-3-A-18-1 |Black tube and black silencer 1
PAD50-3-A-19  |OIL PIPE EPA/VK ®4*®8 250MM 1
PAD50-3-A-20  |OIL PIPE EPA/VK ®4*®8 650MM 1
PAD50-3-A-19-1 |OIL PIPE ®4*®8 250MM 1
PAD50-3-A-20-1 |OIL PIPE ®4*®8 650MM 1
PAD50-3-A-21 OIL PIPE TEE COPPER T-SHAPED 6MM 1
PAD50-3-A-22  |GASOLINE FILTER 1
PAD50-3-A-23 1

E LU

k‘ ¥ i ..... mmm;m'
i

Parts No.

Description

Qty per Vehicel




PAD50-3-B-1 1
PAD50-3-B-1-1 |VK UPPER CLAMP 1
PAD50-3-B-1-2 |VKLOWER CLAMP 1
PADS0-3-B-2 CLAMP AXLE ®10*180*M10*1.25mm 1
PAD50-3-B-3 FLANGE BOLT M8*20 4
PAD50-3-B-4 VK UPPER PRESSING BLOCK 2
PADS0-3-B-5 VK LOWER PRESSING BLOCK 2
PADS0-3-B-6 FLANGE BOLT M10*35*1.5 S14 2
PAD50-3-B-7 LOCKNUT M10*1.5 2
PAD50-3-B-8 LOCKNUT M10*1.25 1
PAD50-3-B-9 PANEL BRACKET ®6 1
PADS0-3-B-10 FLANGE BOLT M5*10 2

J

|
O — 0 Do WJ

-9

Parts No. Description Qty per Vehicel
PAD50-3-C-1 BALL BEARING 6200RS ®10*30*H9 2
PAD50-3-C-2 FRAME ASSY 1
PAD50-3-C-3 BUSHING ©10.5*13*H118.5 1
PAD50-3-C-4 GREY CHAIN T8F 124L 1
PAD50-3-C-5 KB50 FRAME WASHER ¢25*16 2
PAD50-3-C-6 PADS50 SEAT 1
PAD50-3-C-7 FLANGE NUT M8 1
PAD50-3-C-8 SPROCKET COVE VK 1
PAD50-3-C-9 FLANGE BOLT M6*10 4
1

PADS50-3-C-10

FLANGE NUT M10




PAD50-3-C-11 SWINGARM AXLE ®10*175*M10*1.25mm 1
PAD50-3-C-12  |SWINGARM INNER TUBE ©10.2*®14*139 1
PAD50-3-C-13 1

Parts No. Description Qty per Vehicel
PAD50-3-D-1 LEFT FOOT STEP SPRING ®20*®2*H8*4 1
PAD50-3-D-2 SSR RIGHT FOOTPEG 1
PAD50-3-D-3 RIGHT FOOT SPRING ®20*®2*H8*4 1
PAD50-3-D-4 LEFT RIGHT FOOTPEG 1
PAD50-3-D-5 SIDE STAND L=260 1
PAD50-3-D-6 SIDE STAND SPRING ®15*®2.5*H40 L=110 1
PAD50-3-D-7 SIDE STAND BOLT M10*25 S17 1
PADS50-3-D-8 WASHER ®8*16*1.6 2
PAD50-3-D-9 SPLIT COTTER 2.5*25 2
PAD50-3-D-10  |AXIS PIN ©8*38+®d3*35 2




Parts No. Description Qty per Vehicel
PADS50-3-E-1 1
PAD50-3-E-1-1 |LEFT FRONT FORK ASSY 515MM 1
PAD50-3-E-1-2 |RIGHT FRONT FORK ASSY 515MM 1
PAD50-3-E-2 SCREW M5*8 2
PADS50-3-E-3 SCREW M5*10 2
PAD50-3-E-4 Outer hexagon small head flange bolt M8*40 2
PAD50-3-E-5 FLANGE NUT M8 2
PAD50-3-E-6 REAR SHOCK ABSORBER®8 L=220 ¢8.2 1




T
T

o
—f= Il
o o & @
i u Iﬂ
B—— | |
9 10 1 12

Parts No. Description Qty per Vehicel
PAD50-3-F-1 HANDLEBAR L=550 1
PAD50-3-F-2 THROTTLE CABLE 600+80MM 1
PAD50-3-F-3 LEFT HANDLEBAR GRIP SSR 1
PAD50-3-F-4 RIGHT HANDLEBAR GRIP SSR 1
PAD50-3-F-5 EMERGENCY KILL SWITCH 1
PAD50-3-F-6 THROTTLE HOUSING SSR 1
PAD50-3-F-8 FLANGE BOLT M6*16 1
PAD50-3-F-9 FLANGE NUT M6 1
PAD50-3-F-10  |REAR BRAKE LINE SSR L=1200 1
PAD50-3-F-11 FLANGE BOLT M6*12 4
PAD50-3-F-12  |REAR BRAKE PUMP 1
PAD50-3-F-13  |FLANGE BOLT M6*25 2
PAD50-3-F-14  |REAR BRAKE HANDLEBAR SSR WL-318D 1
PAD50-3-F-15  |BLACK CABLE CLAMP 2

1

PAD50-3-F-16

FRONT BRAKE LINE SSR L=900




PAD50-3-F-17

FRONT BRAKE HANDLEBAR SSR WL-318D

PADS50-3-F-18

FRONT BRAKE PUMP

PAD50-3-F-19

SHEATH CORE SSR 127*74*43

Parts No. Description Qty per Vehicel
PAD50-3-G-1 FLANGE NUT M12*1.25 1
PAD50-3-G-2 FLANGE BOLT M6*16 3
PADS50-3-G-3 BRAKE DISC ®140 1
PAD50-3-G-4 FRONT WHEEL AXLE M12*165*1.25 1
PAD50-3-G-5 BUSHING ®12*20*L7 1
PAD50-3-G-6 BUSHING ©12*20*L10 1
PAD50-3-G-7 FRONT TIRE ASSY 2.50-10 1£
PAD50-3-G-8 BALL BEARING 6001RS ®12*28*H8 2
PAD50-3-G-9 BUSHING SSR ®12.4*15*H76 1
1

PAD50-3-G-10

FRONT WHEEL ASSY SSR 1.4*10




1L 13 12 11

Parts No. Description Qty per Vehicel
PAD50-3-H-1 BUSHING ®12*20*H8.5 1
PAD50-3-H-2 FLANGE BOLT M6*16 3
PADS50-3-H-3 BUSHING ©12*20*H5 1
PAD50-3-H-4 REAR BRAKE PUMP MOUNT 1
PAD50-3-H-5 BUSHING ®12 2
PAD50-3-H-6 FLANGE BOLT M6*16 3
PAD50-3-H-7 BALL BEARING 6001RS ®12*28*H8 2
PAD50-3-H-8 REAR WHEEL ASSY 1.4*10 1
PAD50-3-H-9 BUSHING ©12.4*16*H84 1
PAD50-3-H-10  |FRONT TIRE ASSY 2.50-10 1€
PADS0-3-H-11 REAR WHEEL AXLE ®©12*155*M12*1.25mm 1
PADS50-3-H-12  |FLANGE NUT M12*1.25 1
PAD50-3-H-13  |STEEL REAR SPRCOKET SSR T8F/54 1
PAD50-3-H-14  |BRAKE DISC ®140 1




v ¢
|
L 5 6 9 10 1112

Parts No. Description Qty per Vehicel
PAD50-3-I-1 WHITE FRONT RIGHT FENDER 1
PAD50-3-I-2 WHITE KTM50 FRONT FENDER 1
PADS50-3-I1-3 WHITE FRONT LEFT FENDER 1
PAD50-3-1-4 FLANGE NUT M6 2
PAD50-3-I-5 FLANGE BOLT M6*12 2
PAD50-3-1-6 FLANGE BOLT M6*12 2
PADS0-3-I-7 WHITE KTM50 FRONT FENDER 1
PAD50-3-1-8 FLANGE BOLT M6*10 1
PAD50-3-1-9 FLANGE BOLT M6*12 2
PAD50-3-1-10 SCREW ST4.8*8 4
PADS50-3-1-11 FLANGE BOLT M6*8 6
1

PADS0-3-1-12

WHITE KTM50 REAR FENDER




A

N
J
~

L

TITT

6 O

Parts No. Description Qty per Vehicel
PAD50-3-J-1 BLACK KTM50 REAR FENDER 1
PAD50-3-J-2 FLANGE BOLT M6*16 2
PAD50-3-J-3 FLANGE NUT M6 2
PAD50-3-J-4 FLANGE BOLT M6*16 2
PAD50-3-J-5 CHAIN SLIDER 1
PAD50-3-J-6 FLANGE BOLT M6*10 1
PAD50-3-J-7 BLACK KB60 REAR FENDER 2-96 1

KAS

%‘g
%%

S5
» S
e o |4




Parts No. Description Qty per Vehicel
PAD50-3-K-1 CAR BODY DECALS 1€
PAD50-3-K-2 FRONT FORK PLATE DECALS 2
PADS50-3-K-3 BOTTOM FORK DECALS 210*22MM 2
PAD50-3-K-4 SHEATHING 1
2 PRI
A1
3 EE .
_
> 6 1 B
Parts No. Description Qty per Vehicel
PAD50-3-L-1 CYLINDER HEAD COVER 1
PAD50-3-L-2 FLANGE BOLT M5*16 4
PAD50-3-L-3 CYLINDER HEAD COVER PAPER PA 1
PAD50-3-L-4 ROCKER ARM, VALVE 2
PAD50-3-L-5 SPRING, VALVE ®15*H24*1.5 2
PAD50-3-L-6 SPRING SEAT 15*H4 2
PAD50-3-L-7 PIN BEARING 4*38 1
PAD50-3-L-8 VALVE 4*47 2
PAD50-3-L-9 JACKSCREW M5*5 1




g
— "N &
I =
= =1
t o

l, : |

5 D)

o |

7

8

g o
Parts No. Description Qty per Vehicel
PAD50-3-M-1 PISTON 1
PAD50-3-M-2 PISTON RING SET 1
PAD50-3-M-3 CYLINDER BODY 1
PAD50-3-M-4 CRANK CONNECTING ROD 1
PAD50-3-M-5 ASSEMBLING PIN ©6.5*®8*H12 1
PAD50-3-M-6 WASTE OIL PIPE $®6*10*200L 1
PAD50-3-M-7 EXHAUST PIPE INTERFACE STUD M6X30 2
PAD50-3-M-8 PROTECTIVE COVER 1
PAD50-3-M-9 1
Parts No. Description Qty per Vehicel




PAD50-3-N-1

below ROCKER ARM

2
PAD50-3-N-2 CAM 1
PAD50-3-N-3 GEAR WHEEL 1
PADS0-3-N-4 GEAR WHEEL gasket 1
PAD50-3-N-5 PIN BEARING 1
PAD50-3-N-6 PIN BEARING 1
PAD50-3-N-7 FLANGE BOLT M5*16 1
PADS0-3-N-8 WASHER ©6.5*18*2 1
PAD50-3-N-9 PUSH ROD 2
PAD50-3-N-10  |PIN BEARING 1

Sl
>
5
Parts No. Description Qty per Vehicel
PAD50-3-O-1 REED VALVE 1
PAD50-3-0-2 SPRING VALVE PRESS PLATE 1
PAD50-3-0-3 OIL FILTER 1
PAD50-3-0-4 OIL RETURN LINE 1
PAD50-3-0-5 CROSS PAN HEAD MACHINE TEETH SCREWS 1

1

PAD50-3-0O-6

FLANGE BOLT M4*12




R

; 20 '-
- ! 7]
L5 67 8

Parts No. Description Qty per Vehicel
PAD50-3-P-1 BOX ASSEMBLY PAPER PAD 1
PAD50-3-P-2 LEFT BOX ASSEMBLY 1
PAD50-3-P-3 GEAR WHEEL 1
PAD50-3-P-4 LOCATOR KEY 2
PAD50-3-P-5 GEAR SETTING SHAFT 1
PAD50-3-P-6 GASKET 1
PAD50-3-P-7 CIRCLIP 1
PAD50-3-P-8 FLANGE BOLT M5*25 6

W

KX

3 1]

bl I

N

5
Parts No. Description Qty per Vehicel

PAD50-3-Q-1

OUTER HEXAGON HEAD FLANGE BOLT

1




PAD50-3-Q-2 CLUTCH CROW BLOCK 1

PAD50-3-Q-3 OUTER HEXAGON SMALL HEAD FLANGE BOLT 2

PAD50-3-Q-4 REDUCER CASING 1

PAD50-3-Q-5 WASHER ©6.5*18*2 1

PAD50-3-Q-6 OUTER HEXAGON SMALL HEAD FLANGE BOLT 2

.
sdEd ed 24
3—iiiy (AN
A Il T ?
> 617 8 9 10

Parts No. Description Qty per Vehicel

PAD50-3-R-1 RIGHT BOX ASSEMBLY 1

PAD50-3-R-2 RIGHT BOX ASSEMBLY PAPER PAD 1

PADS50-3-R-3 FLANGE BOLT M5*25 4

PAD50-3-R-4 FLANGE BOLT M5*20 2

PAD50-3-R-5 OIL SEAL 1

PAD50-3-R-6 FLANGE BOLT M5*20 2

PAD50-3-R-7 ABLASSSCHRAUBE 1

PAD50-3-R-8 WASHER ©8.5*16*1.5 1

PAD50-3-R-9 OIL LEVEL GAUGE 1
1

PAD50-3-R-10




6

|
Parts No. Description Qty per Vehicel
PADS50-3-S-1 IGNITION COIL 1
PAD50-3-S-2 DIAL FLYWHEEL 1
PAD50-3-S-3 HEX FLANGE NYLON LOCK NUT M10 1
PAD50-3-S-4 SPARK PLUG ZKDL 1
PAD50-3-S-5 FLANGE BOLT M5*25 1
PAD50-3-S-6 STUD BOLT 1
PAD50-3-S-7 WOODRUFF KEY 12*5*3 1

W

Parts No.

Description

Qty per Vehicel




PADS50-3-T-1 STARTING DIAL 1
PAD50-3-T-2 MANUAL STARTER 1
PAD50-3-T-3 HEXAGON FLANGE WITH TOOTH NUT M5 2
PAD50-3-T-4 WASHER ®5*11*1.5 2
PAD50-3-T-5 STUD BOLT 2
PAD50-3-T-6 OUTER COVER 1

W

/

3 B

L

5

(0

Parts No. Description Qty per Vehicel
PADS50-3-U-1 INTAKE PIPE PAPER PAD 1
PAD50-3-U-2 INTAKE PIPE 1
PAD50-3-U-3 FLANGE BOLT M5*20 2
PAD50-3-U-4 EMPTY COLANDER TOP COVER 1
PAD50-3-U-5 EMPTY FILTER BASE 1
PAD50-3-U-6 CARBURETOR PAPER PAD 1
PAD50-3-U-7 CROSS LARGE PAN HEAD TAPPING SCREWS 2
PAD50-3-U-8 FLANGE BOLT M5*50 2
PAD50-3-U-9 AIR FILTER SPONGE 1
PAD50-3-U-10 |CARBURETOR 1
PAD50-3-U-10-1 |CARBURETOR 1




